ASSEMBLY INSTRUCTION

MODEL: TS BARKLEY

| STEP 1

FULLY SET UP

DESCRIPTION : BARKLEY FULL 2ED

PARTS LIST

Qry
1

pcs

Lpes
11 pcs
2 pcs
3 pcs

NO |DESCRIFTION
1 |Headboard

2 |Foatboard

3 |Middle cap

4 |Side Rall

§ |Cross Bar

& |Bendwood slat

7 |Middie Suppartleg |3 pcs
8 |Middle Suppart

9 |end cap

HARDWARE LIST

qry

8 pcs

14 pcs
14 pes

14 pcs

4 pcs

g
__JCBC M6 x 20
e

JCBC M6 x 35
=
M6 WASHER

@
M6 HEX NUT

@;::D 1 1ok
RENCH M10

W

&
1.5 " SQ CAP

NO |DESCRIPTION

A

B
C

D

F

G




